

# ARPL ARIHANT RECLAMATION PVT. LTD.

Office :- PU-36, Pitampura, Delhi, India  
Mob : 9811041433  
E-mail : arihantreclamationprivateltd@rediffmail.com

Works : - 40.3 K.m. Link Road, G.T. Road,  
Bahalgarh Sonapat Haryana, India

## CERTIFICATE OF ANALYSIS

**PRODUCT NAME:** Polyurethane Binder (PU Binder)

**BATCH NO.:** PUB00080528

**QUANTITY:** 1000 kg

S.NO.	TEST	RESULT	SPECIFICATION
1.	Appearance	Complies	Clear
2.	Hardness	43	30-50
3.	Tensile Strength (MPa)	0.81	More than 0.5
4.	Tensile Elongation	91.7%	More than 85%
5.	Compression Recovery Rate	88.8%	More than 85%
6.	Springback Value	26	More than 20
5.	Benzene + BTX	0.036 g/Kg	Less than 0.05 g/kg
6.	Toluene diisocyanate,%	0.14%	Less than 0.2%

**Note:** The above results are confirmed by the above specifications.



Prepared by



Approved by